Z
O
-
O =
)
14
(7))
Z 3
>
-
m
=
E.
7))
7))
<




WF300684-COMPONENT LIST

DRAWING

DESCRIPTION

Back Cushion

Ottoman

O)mum

Bolt X 5/16"X50mm

Square Leg

WF300685-COMPONENT LIST

DRAWING

DESCRIPTION

S
<2

Loveseat Body

Arm

Bolt X 5/16"X50mm

Square Leg

Wheel and Round Leg

Bolt X 1/4"X20mm

Allen Key

NO.

DESCRIPTION

A

Chaise Body

a

Long Backrest

Short Backrest

Loveseat Backrest

aN
O

Back Cushion

Ny

Back Cushion

O

Back Cushion

)

Bolt X 5/16"X50mm

Square Leg

N
1

Pillow

Page 2 of 8




PARTS LIST

Chaise Body X 1PC

Arm X 1PC

©

g

Long Backrest Short Backrest Loveseat Body

X 1PC X 1PC X 1PC Loveseat Backrest
X 1PC

NI eiRely-

Back Cushion Back Cushion Back Cushion Pillow X 2PCS Round Leg X 4PCS
X 3PCS X1PC X1PC

= ® ® ® Q
% ﬁ O

Otoman X 1PC

Bolt X 20PCS Bolt X 8PCS
Allen key X 1PC Wheelsx

Legs X 10PCS | .
5/16"X50mm 4PCS 1/4"x20mm

N @I g ITEM: WF300685
— * Turn upside down A.
** Take out the N,B,C,E,H,J,G,
_ ¢ K,M.
b — \
N~ O E

\

\

e

ITEM: WE300684 2pcs

\N
* Open the Ottoman Lid L. ©)
** Take out the E,I,H,0,J, B,F. 8 pcs

Page 3 of 8




2.1 Attach M x2 with N x4 to Fx1 .

&
o
L
[
n

1.1 Attach M x4 with N x8 to Ax1 .
3.1 Attach M x4 with N x8 to Lx1 .

STEP 1:
STEP 3:













COMPLETE




